KitchenAid KDRP407HSS3 Parts Manual

30" kitchenaid free standing range dual fuel
Hide thumbs

Advertisement

OVEN PARTS
30" KITCHENAID
FREE STANDING RANGE
For Model:KDRP407HSS3
DUAL FUEL
(Stainless Steel)
3−01 Litho in U.S.A. (cre)
Part No. 8185704
1

Advertisement

loading

  Related Manuals for KitchenAid KDRP407HSS3

  Summary of Contents for KitchenAid KDRP407HSS3

  • Page 1 OVEN PARTS 30" KITCHENAID FREE STANDING RANGE For Model:KDRP407HSS3 DUAL FUEL (Stainless Steel) 3−01 Litho in U.S.A. (cre) Part No. 8185704...
  • Page 2: Oven Parts

    4449809 Screw, 8−18 x 3/8 4452224 Solenoid 4452312 Switch, Micro 4451426 Switch, Micro 4451537 Spring, Latch 4455472 Top, Chassis 4448520 Bumper, Door OVEN PARTS For Model:KDRP407HSS3 (Stainless Steel) Illus. Part DESCRIPTION 4452158 Tube, Vent 4452163 Lens, Light 4448972 Oven Light Assy...
  • Page 3: Oven Door Parts

    4455526 Hinge, Door 4449259 Glass, Inner 4451722 Insulation, Door 4451671 Retainer, Glass 4449263 Glass, Inner 4449743 Screw, 8−32 x 3/8 8185704 OVEN DOOR PARTS For Model:KDRP407HSS3 (Stainless Steel) Illus. Part DESCRIPTION 4451668 Retainer, Glass 4452316 Assy, Door Glass 4455851 Door Handle...
  • Page 4 Illus. Part DESCRIPTION 4452154 Element, Broil 4449154 Screw 3147563 Grill, Broiler 3147845 Pan, Broiler 3181534 Rack, Roasting 4452807 Rack, Oven For Model:KDRP407HSS3 (Stainless Steel) Illus. Part DESCRIPTION 4452155 Element, Hidden Bake 4451583 Motor, Convection 4452226 Blade, Fan 4448418 Cover, Fan 4452227 Nut Illus.
  • Page 5: Control Panel Parts

    4453000 Bracket, Display 4453120 Bracket, Display Mounting 3196537 Screw, 8−18 x 3/8 4452443 Control, Zodiac 4449899 Screw, 6−19 x 1 8185704 CONTROL PANEL PARTS For Model:KDRP407HSS3 (Stainless Steel) Illus. Part DESCRIPTION 4453199 Escutcheon, Control Panel 4452999 Module, Display 2004333 Palnut...
  • Page 6 4451759 Vent, Exhaust 4451438 Elbow, Vent−Top 4452811 Blower 60MM 4449809 Screw (4) 3400015 Screw (1) 4451752 Elbow, Vent−Bottom 6610122 Transformer, Light TOP VENTING PARTS For Model:KDRP407HSS3 (Stainless Steel) Illus. Part DESCRIPTION 8300642 Transformer, Control 4449809 Screw, 8−18 x 3/8 4455352 Bracket, Blower...
  • Page 7 Illus. Part DESCRIPTION 4455032 Cooktop 9754181 Burner Head 3368921 Screw, 7−18 x 3/4 4455243 Cap, Burner 8185704 COOKTOP PARTS For Model:KDRP407HSS3 (Stainless Steel) Illus. Part DESCRIPTION 9754188 Orifice Holder (Includes Orific & Ignitor) 3400843 Screw 3177991 Screw, 8−18 x 1/4...
  • Page 8 Burner − LF 4455149 Tubing, Gas Burner − LR 4452814 Manifold Assembly Left Side 4452815 Tube, Manifold 4452816 Manifold Assembly Right Side For Model:KDRP407HSS3 (Stainless Steel) Illus. Part DESCRIPTION 3192157 Valve, Burner 3185829 Bolt (4) 3185829 Bolt, Gas Valve 4453032 Burner Switch &...
  • Page 9: Chassis Parts

    3400837 Screw, 8−18 x 3/8 4452800 Deflector, Center 4452420 Vent, Bottom Upper 4452425 Vent, Center 4453323 Gasket 3400805 Screw (4) 8185704 CHASSIS PARTS For Model:KDRP407HSS3 (Stainless Steel) Illus. Part DESCRIPTION 3196537 Screw, 8−18 x 3/8 4455604 Bracket, Mounting Regulator 4452430 Foot Assembly 3400518 Screw, 5/16−12 x 5/8...
  • Page 10: Miscellaneous Parts

    200 c Red) 242826 Wire (14 Ga. 150 c White) 242827 Wire (14 Ga. 150 c Yellow) 242832 Wire (14 Ga. 200 c Yellow) MISCELLANEOUS PARTS For Model:KDRP407HSS3 (Stainless Steel) Illus. Part DESCRIPTION WIRING HARNESS PARTS 4448444 Grommet, Rail 4455742 Harness, Wire...